
1

CODE PART CODE DESCRIPTION QTY REMARKS

1 35110-5010 HEADLIGHT UNIT,L(E-mark) 1

2 35310-5010 HEADLIGHT UNIT,R(E-mark). 1

3 GB/T 96  5 WASHER(φ5×φ15×1) 2

4 GB/T 823 M5×10 SCREW(M5×10) 2

5 9401-060003 NUT,CLIP(M6) 4

6 GB/T 96  6 WASHER(φ6×φ18×1.5) 4

7 GB/T 823 M6×16 SCREW(M6×16) 4

8 47691-5010 HEADLIGHT.L. FENDER 1

9 47692-5010 HEADLIGHT.R. FENDER 1

10 GB/T 845  ST4.2×16 SCREW,TAP (ST4.2×16) 8

11 35111-5010 BULB(12V10W) 2

12 35112-5010 BULB(12V35W) 2

13 35113-5010 BULB(12V5W) 2

14

15

16

17

18

19

20

21

22

23

24

1 34000-5010 METER ASSY 1

2 GB/T 96  5 WASHER(φ5×φ15×1.2) 3

3 GB/T 6177.1 M5 NUT FLANGE M5 3

4 9011-060007 RUBBER GASKET 3

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

1 56111-5010 HANDLEBAR 1

2 56141-5010 HOLDER,HANDLE(NETHER) 2

3 56143-5010 HOLDER,HANDLE(UPPER) 2

4 GB/T 70.1 M8×55 INNER HEX SCREW (M8×55) 4

5 57410-5010 LEVER - INTERLOCKING BRAKE 1

6 37400-5010 HANDLEBAR SWITCH (L) 1

7 37200-5010 HANDLEBAR SWITCH(R) 1

8 56192-5010 GUARD 2

9 56191-5010 GRIP,HANDLE 2

10 47696-5010-XY COVER - HANDLEBAR 1 XINYANG

11 GB/T 70.1 M6×25 INNER HEX SCREW (M6×25) 2

12 56610-5010 REAR VIEW MIRROR(L) 1 2011.11.04

13 56510-5010 REAR VIEW MIRROR(R) 1 2011.11.04

14 58310-5010 THROTTLE CABLE 1 L=890mm

15 58410-5010 CHOKE CABLE 1 L=875mm

16 57411-5010 SWITCH ,INFLUENCE (L) 1

17 1

18

19

20

21

22

23

24

Rubicon 500cc Parts Manual



2

1 27131-5010 SHAFT SET, L.FR 1 L=530mm

2 27141-5010 SHAFT SET, R.FR 1 L=531mm

3 GB/T 9457 M12×1.25 NUT (M12×1.25) 2

4 52380-5010 JOINT A,ARM BALL 2 2011.12.19

5 GB/T 894.1  34 CIRCLIP (φ34×1.5) 2

6 9911-405500 DUST SEAL (40×55×8) 2

7 GB/T 292 K30 BEARING (K30×55×26) 2 7006C

7 JB/T 10238！＂＃＄％＆＇（）＊＋，－．／０１２３４５６７８９：；＜＝＞？＠ＡＢＣＤＥＦＧＨＩＪＫＬＭＮＯＰＱＲＳＴＵＶＷＸＹＺ［＼］＾＿｀ａｂｃｄｅｆｇｈｉｊｋｌｍｎｏｐｑｒｓｔｕｖｗｘｙｚ｛｜｝～｟｠｡｢｣､･ｦｧｨｩｪｫｬｭｮｯｰｱｲｳｴｵｶｷｸｹｺｻｼｽｾｿﾀﾁﾂﾃﾄﾅﾆﾇﾈﾉﾊﾋﾌﾍﾎﾏﾐﾑﾒﾓﾔﾕﾖﾗﾘﾙﾚﾛﾜﾝﾞﾟﾠﾡﾢﾣﾤﾥﾦﾧﾨﾩﾪﾫﾬﾭﾮﾯﾰﾱﾲﾳﾴﾵﾶﾷﾸﾹﾺﾻﾼﾽﾾￂￃￄￅￆￇￊￋￌￍￎￏￒￓￔￕￖￗￚￛￜ￠￡￢￣￤￥￦￨￩￪￫￬￭￮2001 ！＂＃＄％＆＇（）＊＋，－．／０１２３４５６７８９：；＜＝＞？＠ＡＢＣＤＥＦＧＨＩＪＫＬＭＮＯＰＱＲＳＴＵＶＷＸＹＺ［＼］＾＿｀ａｂｃｄｅｆｇｈｉｊｋｌｍｎｏｐｑｒｓｔｕｖｗｘｙｚ｛｜｝～｟｠｡｢｣､･ｦｧｨｩｪｫｬｭｮｯｰｱｲｳｴｵｶｷｸｹｺｻｼｽｾｿﾀﾁﾂﾃﾄﾅﾆﾇﾈﾉﾊﾋﾌﾍﾎﾏﾐﾑﾒﾓﾔﾕﾖﾗﾘﾙﾚﾛﾜﾝﾞﾟﾠﾡﾢﾣﾤﾥﾦﾧﾨﾩﾪﾫﾬﾭﾮﾯﾰﾱﾲﾳﾴﾵﾶﾷﾸﾹﾺﾻﾼﾽﾾￂￃￄￅￆￇￊￋￌￍￎￏￒￓￔￕￖￗￚￛￜ￠￡￢￣￤￥￦￨￩￪￫￬￭￮DAC306037！＂＃＄％＆＇（）＊＋，－．／０１２３４５６７８９：；＜＝＞？＠ＡＢＣＤＥＦＧＨＩＪＫＬＭＮＯＰＱＲＳＴＵＶＷＸＹＺ［＼］＾＿｀ａｂｃｄｅｆｇｈｉｊｋｌｍｎｏｐｑｒｓｔｕｖｗｘｙｚ｛｜｝～｟｠｡｢｣､･ｦｧｨｩｪｫｬｭｮｯｰｱｲｳｴｵｶｷｸｹｺｻｼｽｾｿﾀﾁﾂﾃﾄﾅﾆﾇﾈﾉﾊﾋﾌﾍﾎﾏﾐﾑﾒﾓﾔﾕﾖﾗﾘﾙﾚﾛﾜﾝﾞﾟﾠﾡﾢﾣﾤﾥﾦﾧﾨﾩﾪﾫﾬﾭﾮﾯﾰﾱﾲﾳﾴﾵﾶﾷﾸﾹﾺﾻﾼﾽﾾￂￃￄￅￆￇￊￋￌￍￎￏￒￓￔￕￖￗￚￛￜ￠￡￢￣￤￥￦￨￩￪￫￬￭￮ BEARING 2

8 GB/T 893.1  55 CIRCLIP (φ55×2) 2

9 9911-355500 DUST SEAL (35×55×8) 2

10 52411-5010 KNUCKLE SET,L.FR. 1

11 52421-5010 KNUCKLE SET,R.FR. 1

12 52401-5010 KNUCKLE SET,L.FR. 1

13 52402-5010 KNUCKLE SET,R.FR. 1

14 GB/T 91  2.5×25 PIN , SPLIT(2.5×25) 2

15

16

17

18

19

20

21

22

23

24

1 47451-5010  GUARD,L.FR. (PLASTIC) 1

47451-5210  GUARD,L.FR. (IRON) 1

2 47461-5010  GUARD,R.FR. (PLASTIC) 1

47461-5210  GUARD,R.FR. (IRON) 1

3 52320-5010 ARM SET,L.FR.(LOWER) 1

4 52340-5010 ARM SET,R.FR.(LOWER) 1

5 GB/T819.1 M6×20 SCREW (M6×20) 4

6 GB/T 5787 M10×70 BOLT,FLANGE (M10×70) 4

7 52391-5010 DUST CAP 12

8 9711-104850 CENTER SPACER 4 φ10.5×φ16×48.5

9 9712-162000 BUSH ,ARM 12 φ16×φ21×20

10 GB/T 6187.1 M10 NUT,FLANGE(M10×1.25) 10

11 9711-101390 CENTER SPACER 2 φ10.5×φ16×138.5

12 9911-162400 DUST SEAL (16×24×4) 4

13 JB/T 7918 K16 BEARING (K16×22×12) 2

14 9711-102300 CENTER SPACER 2 φ10.5×φ16×23

15 GB/T 5787 M10×40 BOLT,FLANGE！＂＃＄％＆＇（）＊＋，－．／０１２３４５６７８９：；＜＝＞？＠ＡＢＣＤＥＦＧＨＩＪＫＬＭＮＯＰＱＲＳＴＵＶＷＸＹＺ［＼］＾＿｀ａｂｃｄｅｆｇｈｉｊｋｌｍｎｏｐｑｒｓｔｕｖｗｘｙｚ｛｜｝～｟｠｡｢｣､･ｦｧｨｩｪｫｬｭｮｯｰｱｲｳｴｵｶｷｸｹｺｻｼｽｾｿﾀﾁﾂﾃﾄﾅﾆﾇﾈﾉﾊﾋﾌﾍﾎﾏﾐﾑﾒﾓﾔﾕﾖﾗﾘﾙﾚﾛﾜﾝﾞﾟﾠﾡﾢﾣﾤﾥﾦﾧﾨﾩﾪﾫﾬﾭﾮﾯﾰﾱﾲﾳﾴﾵﾶﾷﾸﾹﾺﾻﾼﾽﾾￂￃￄￅￆￇￊￋￌￍￎￏￒￓￔￕￖￗￚￛￜ￠￡￢￣￤￥￦￨￩￪￫￬￭￮M10×40！＂＃＄％＆＇（）＊＋，－．／０１２３４５６７８９：；＜＝＞？＠ＡＢＣＤＥＦＧＨＩＪＫＬＭＮＯＰＱＲＳＴＵＶＷＸＹＺ［＼］＾＿｀ａｂｃｄｅｆｇｈｉｊｋｌｍｎｏｐｑｒｓｔｕｖｗｘｙｚ｛｜｝～｟｠｡｢｣､･ｦｧｨｩｪｫｬｭｮｯｰｱｲｳｴｵｶｷｸｹｺｻｼｽｾｿﾀﾁﾂﾃﾄﾅﾆﾇﾈﾉﾊﾋﾌﾍﾎﾏﾐﾑﾒﾓﾔﾕﾖﾗﾘﾙﾚﾛﾜﾝﾞﾟﾠﾡﾢﾣﾤﾥﾦﾧﾨﾩﾪﾫﾬﾭﾮﾯﾰﾱﾲﾳﾴﾵﾶﾷﾸﾹﾺﾻﾼﾽﾾￂￃￄￅￆￇￊￋￌￍￎￏￒￓￔￕￖￗￚￛￜ￠￡￢￣￤￥￦￨￩￪￫￬￭￮ 2

16 52100-5010 FRONT SHOCK ABSORBER 2 L=400mm

17 52311-5010 ARM SET,L. FR.(UPPER) 1

18 52331-5010 ARM SET,R.FR.(UPPER) 1

19 GB/T 9457 M12×1.25 NUT(M12×1.25) 2

20 GB/T 894.1  34 CIRCLIP(34) 2

21 52380-5010 JOINT,ARM BALL 2

22 GB/T 91  2.5×25 PIN , SPLIT (2.5×25) 2

23 GB/T 5787 M10×160 BOLT,FLANGE (M10×160) 2

24 GB/T 5787 M10×45 BOLT,FLANGE (M10×45) 2

25 GB/T819.1 M6×16 SCREW (M6×16) 2

1 47621-5010 FRONT COVER(L) 1

2 47631-5010 FRONT COVER(R) 1

3 47622-5010 COVER, LEFT LINE.FR 1

4 47632-5010 COVER, RIGHT LINE.FR 1

5 47511-5010 COVER, WATER TANK 1

6 47512-5010 BATTERY PANEL 1

7 47611-5010 COVER, VENT GRILLE 1

8 47697-5010 BATTERY BOX 1

9 47591-5010 COVER！＂＃＄％＆＇（）＊＋，－．／０１２３４５６７８９：；＜＝＞？＠ＡＢＣＤＥＦＧＨＩＪＫＬＭＮＯＰＱＲＳＴＵＶＷＸＹＺ［＼］＾＿｀ａｂｃｄｅｆｇｈｉｊｋｌｍｎｏｐｑｒｓｔｕｖｗｘｙｚ｛｜｝～｟｠｡｢｣､･ｦｧｨｩｪｫｬｭｮｯｰｱｲｳｴｵｶｷｸｹｺｻｼｽｾｿﾀﾁﾂﾃﾄﾅﾆﾇﾈﾉﾊﾋﾌﾍﾎﾏﾐﾑﾒﾓﾔﾕﾖﾗﾘﾙﾚﾛﾜﾝﾞﾟﾠﾡﾢﾣﾤﾥﾦﾧﾨﾩﾪﾫﾬﾭﾮﾯﾰﾱﾲﾳﾴﾵﾶﾷﾸﾹﾺﾻﾼﾽﾾￂￃￄￅￆￇￊￋￌￍￎￏￒￓￔￕￖￗￚￛￜ￠￡￢￣￤￥￦￨￩￪￫￬￭￮RADIATOR 2

10 46511-5010 STORE BOX 1

11 46521-5010 STORE BOX CAP 1

12 47121-5010 COVER,LEFT SIDE 1

47121-5210 COVER,LEFT SIDE 1 XY500ATV-2

13 47221-5010 COVER,RIGHT SIDE 1

47221-5210 COVER,RIGHT SIDE 1 XY500ATV-2

14 47693-5010 COVER - METER 1

15 37120-5010 LOCKING FASTENER. STORE BOX 1

16 9305-080200 EXPANSION SCREW(M8×20) 8

17 9401-060003 NUT,CLIP(M6) 23

18 GB/T 96  6 WASHER(φ6×φ18×1.5) 8

19 GB/T819.1 M6×16 SCREW (M6×16) 26 XY500ATV-2(29)

20 GB/T 819.1 M6×16 SCREW (M6×16) 4

21 GB/T 5787 M6×30 BOLT,FLANGE(M6×30) 2

22 GB/T 845 4.2×16 SCREW,TAP (T4.2×16) 2

23 9011-060007 WASHER - RUBBER 20 XY500ATV-2(23)

24 46522-5010 RUBBER WASHER - STORE BOX 1



3

1 9305-080200 EXPANSION SCREW(M8×20) 4

2 9401-060003 NUT,CLIP (M6) 10

3 GB/T 5787 M6×16 BOLT, FLANGE (M6×16) 4

4 GB/T 95  6 WASHER (φ6×φ18×1.5) 4

5 GB/T 845  ST4.2×16 SCREW,TAP (ST4.2×16) 3

6 GB/T 96  5 WASHER (φ5×φ15×1) 3

7 GB/T 5787 M6×65-5 BOLT, FLANGE (M6×65) 1

8 GB/T 5787 M6×115-5 BOLT, FLANGE (M6×115) 1

9 GB/T 5787 M6×50-5 BOLT, FLANGE (M6×50) 1

10 GB/T 5787 M8×45 BOLT, FLANGE (M8×45) 2

11 GB/T 5787 M8×35 BOLT, FLANGE (M8×35) 2

12 GB/T 5787 M8×20 BOLT, FLANGE (M8×20) 4

13 47711-5010 REAR COVER 1

14 47741-5010 COVER, TAIL LIGHT 1

15 47721-5010 COVER, LEFT LINE.RR 1

16 47731-5010 COVER, RIGHT LINE.RR 1

17 47111-5010 FOOTREST BOARD (L) 1

47111-5210 FOOTREST BOARD (L) 1 XY500ATV-2

18 47211-5010 FOOTREST BOARD (R) 1

47211-5210 FOOTREST BOARD  (R) 1 XY500ATV-2

19 47231-5010 COVER,ENGINE DECORATE 1

20 47291-5010 COVER LID, DECORATE (UNDER) 1

21 47292-5010 COVER LINE,DECORATION 1

22 47791-5010 REAR  REFLECTOR 2

23 GB/T 6177.1 M5 NUT - FLANGE (M5) 2

24 GB/T819.1 M6×16 SCREW (M6×16) 18 XY500ATV-2 (22)

25 9011-060007 WASHER - RUBBER 27 XY500ATV-2 (31)

26 GB/T 6177.1 M6 NUT,FLANGE (M6) 16

27 GB/T819.1 M6×20 SCREW (M6×20) 6

28 9018-070900 CUSHION RUBBER (φ20) 2

1 GB/T 5787 M8×55 BOLT, FLANGE (M8×55) 2

2 51691-5010 HOLDER,STEERING STEM 2

3 56142-5010 BUSH,STEERING 1

4 51610-5010 SHAFT,STEERING 1

5 9911-304200 DUST SEAL (30×42×7) 1

6 GB/T 893.1  42 CIRCLIP(φ42) 1

7 GB/T 276 K25 BEARING (K25×47×9) 1

8 51411-5010 ARM,STEERING 1

9 GB/T 95  14 WASHER (φ14×φ28×2) 1

10 GB/T 6178 M14×1.5 NUT,CASTLE (M14×1.5) 1

11 GB/T 91  2.5×25 PIN - COTTER (2.5×25) 4

12 54300-5010 TIE ROD ASSY 2

13 54320-5010 JOINT,TIE-ROD 2

14 GB/T 9457 M10×1.25 NUT (M10×1.25) 4

15 GB/T 6170 M10×1.25 NUT (M10×1.25) 2

16 GB/T 95  10 WASHER (φ10×φ20×2) 4

17 GB/T93  6 SPRING WASHER 6 4

18 54331-5010 TIE-ROD 2

19 GB/T 6170 M10×1.25L NUT (M10×1.25L) 2

20 54310-5010 JOINT,TIE-ROD (L) 2

21 GB/T 91  3×35 PIN - COTTER (3×35) 1

22

23

24

1 47391-5010 CAP , WHEEL CENTER 2

2 GB/T 91  3×35 PIN , SPLIT (3×35) 2

3 GB/T 9457 M20×1.5 NUT , CASTLE(M20×1.5) 2

4 9422-100005 NUT , WHEEL(M10×1.25) 8

5 55190-5010 VALVE , RIM 2

6 54111-5010 RIM , FR. WHEEL(12×6) 2

54111-5011 RIM , FR. WHEEL(12×6) 2

54113-5210 RIM,FR.WHEEL(14×6.0) 2 XY500ATV-2

7 55111-5010 FRONT TIRE (25×8-12) 2 QD137一丁丂七丄丅丆万丈三上下丌不与丏丐丑丒专且丕世丗丘丙业丛东丝丞丟丠両丢丣两严並丧丨丩个丫丬中丮丯丰丱串丳临丵丶丷丸丹为主丼丽举丿乀乁乂乃乄久乆乇么义乊之乌乍乎乏乐乑乒乓乔乕乖乗乘乙乚乛乜九乞也习乡乢乣乤乥书乧乨乩乪乫乬乭乮乯买乱乲乳乴乵乶乷乸乹乺乻乼乽乾乿亀亁亂亃亄亅了亇予争亊事二亍于亏亐云互亓五井亖亗亘亙亚些亜亝亞亟亠亡亢亣交亥亦产亨亩亪享京亭亮亯亰亱亲亳亴亵亶亷亸亹人亻亼亽亾亿什仁仂仃仄仅仆仇仈仉今介仌仍从仏仐仑仒仓仔仕他仗付仙仚仛仜仝仞仟仠仡仢代令以仦仧仨仩仪仫们仭仮仯仰仱仲仳仴仵件价仸仹仺任仼份仾仿一丁丂七丄丅丆万丈三上下丌不与丏丐丑丒专且丕世丗丘丙业丛东丝丞丟丠両丢丣两严並丧丨丩个丫丬中丮丯丰丱串丳临丵丶丷丸丹为主丼丽举丿乀乁乂乃乄久乆乇么义乊之乌乍乎乏乐乑乒乓乔乕乖乗乘乙乚乛乜九乞也习乡乢乣乤乥书乧乨乩乪乫乬乭乮乯买乱乲乳乴乵乶乷乸乹乺乻乼乽乾乿亀亁亂亃亄亅了亇予争亊事二亍于亏亐云互亓五井亖亗亘亙亚些亜亝亞亟亠亡亢亣交亥亦产亨亩亪享京亭亮亯亰亱亲亳亴亵亶亷亸亹人亻亼亽亾亿什仁仂仃仄仅仆仇仈仉今介仌仍从仏仐仑仒仓仔仕他仗付仙仚仛仜仝仞仟仠仡仢代令以仦仧仨仩仪仫们仭仮仯仰仱仲仳仴仵件价仸仹仺任仼份仾仿！＂＃＄％＆＇（）＊＋，－．／０１２３４５６７８９：；＜＝＞？＠ＡＢＣＤＥＦＧＨＩＪＫＬＭＮＯＰＱＲＳＴＵＶＷＸＹＺ［＼］＾＿｀ａｂｃｄｅｆｇｈｉｊｋｌｍｎｏｐｑｒｓｔｕｖｗｘｙｚ｛｜｝～｟｠｡｢｣､･ｦｧｨｩｪｫｬｭｮｯｰｱｲｳｴｵｶｷｸｹｺｻｼｽｾｿﾀﾁﾂﾃﾄﾅﾆﾇﾈﾉﾊﾋﾌﾍﾎﾏﾐﾑﾒﾓﾔﾕﾖﾗﾘﾙﾚﾛﾜﾝﾞﾟﾠﾡﾢﾣﾤﾥﾦﾧﾨﾩﾪﾫﾬﾭﾮﾯﾰﾱﾲﾳﾴﾵﾶﾷﾸﾹﾺﾻﾼﾽﾾￂￃￄￅￆￇￊￋￌￍￎￏￒￓￔￕￖￗￚￛￜ￠￡￢￣￤￥￦￨￩￪￫￬￭￮4一丁丂七丄丅丆万丈三上下丌不与丏丐丑丒专且丕世丗丘丙业丛东丝丞丟丠両丢丣两严並丧丨丩个丫丬中丮丯丰丱串丳临丵丶丷丸丹为主丼丽举丿乀乁乂乃乄久乆乇么义乊之乌乍乎乏乐乑乒乓乔乕乖乗乘乙乚乛乜九乞也习乡乢乣乤乥书乧乨乩乪乫乬乭乮乯买乱乲乳乴乵乶乷乸乹乺乻乼乽乾乿亀亁亂亃亄亅了亇予争亊事二亍于亏亐云互亓五井亖亗亘亙亚些亜亝亞亟亠亡亢亣交亥亦产亨亩亪享京亭亮亯亰亱亲亳亴亵亶亷亸亹人亻亼亽亾亿什仁仂仃仄仅仆仇仈仉今介仌仍从仏仐仑仒仓仔仕他仗付仙仚仛仜仝仞仟仠仡仢代令以仦仧仨仩仪仫们仭仮仯仰仱仲仳仴仵件价仸仹仺任仼份仾仿

FRONT TIRE (25×8-13) 2 W一丁丂七丄丅丆万丈三上下丌不与丏丐丑丒专且丕世丗丘丙业丛东丝丞丟丠両丢丣两严並丧丨丩个丫丬中丮丯丰丱串丳临丵丶丷丸丹为主丼丽举丿乀乁乂乃乄久乆乇么义乊之乌乍乎乏乐乑乒乓乔乕乖乗乘乙乚乛乜九乞也习乡乢乣乤乥书乧乨乩乪乫乬乭乮乯买乱乲乳乴乵乶乷乸乹乺乻乼乽乾乿亀亁亂亃亄亅了亇予争亊事二亍于亏亐云互亓五井亖亗亘亙亚些亜亝亞亟亠亡亢亣交亥亦产亨亩亪享京亭亮亯亰亱亲亳亴亵亶亷亸亹人亻亼亽亾亿什仁仂仃仄仅仆仇仈仉今介仌仍从仏仐仑仒仓仔仕他仗付仙仚仛仜仝仞仟仠仡仢代令以仦仧仨仩仪仫们仭仮仯仰仱仲仳仴仵件价仸仹仺任仼份仾仿一丁丂七丄丅丆万丈三上下丌不与丏丐丑丒专且丕世丗丘丙业丛东丝丞丟丠両丢丣两严並丧丨丩个丫丬中丮丯丰丱串丳临丵丶丷丸丹为主丼丽举丿乀乁乂乃乄久乆乇么义乊之乌乍乎乏乐乑乒乓乔乕乖乗乘乙乚乛乜九乞也习乡乢乣乤乥书乧乨乩乪乫乬乭乮乯买乱乲乳乴乵乶乷乸乹乺乻乼乽乾乿亀亁亂亃亄亅了亇予争亊事二亍于亏亐云互亓五井亖亗亘亙亚些亜亝亞亟亠亡亢亣交亥亦产亨亩亪享京亭亮亯亰亱亲亳亴亵亶亷亸亹人亻亼亽亾亿什仁仂仃仄仅仆仇仈仉今介仌仍从仏仐仑仒仓仔仕他仗付仙仚仛仜仝仞仟仠仡仢代令以仦仧仨仩仪仫们仭仮仯仰仱仲仳仴仵件价仸仹仺任仼份仾仿一丁丂七丄丅丆万丈三上下丌不与丏丐丑丒专且丕世丗丘丙业丛东丝丞丟丠両丢丣两严並丧丨丩个丫丬中丮丯丰丱串丳临丵丶丷丸丹为主丼丽举丿乀乁乂乃乄久乆乇么义乊之乌乍乎乏乐乑乒乓乔乕乖乗乘乙乚乛乜九乞也习乡乢乣乤乥书乧乨乩乪乫乬乭乮乯买乱乲乳乴乵乶乷乸乹乺乻乼乽乾乿亀亁亂亃亄亅了亇予争亊事二亍于亏亐云互亓五井亖亗亘亙亚些亜亝亞亟亠亡亢亣交亥亦产亨亩亪享京亭亮亯亰亱亲亳亴亵亶亷亸亹人亻亼亽亾亿什仁仂仃仄仅仆仇仈仉今介仌仍从仏仐仑仒仓仔仕他仗付仙仚仛仜仝仞仟仠仡仢代令以仦仧仨仩仪仫们仭仮仯仰仱仲仳仴仵件价仸仹仺任仼份仾仿一丁丂七丄丅丆万丈三上下丌不与丏丐丑丒专且丕世丗丘丙业丛东丝丞丟丠両丢丣两严並丧丨丩个丫丬中丮丯丰丱串丳临丵丶丷丸丹为主丼丽举丿乀乁乂乃乄久乆乇么义乊之乌乍乎乏乐乑乒乓乔乕乖乗乘乙乚乛乜九乞也习乡乢乣乤乥书乧乨乩乪乫乬乭乮乯买乱乲乳乴乵乶乷乸乹乺乻乼乽乾乿亀亁亂亃亄亅了亇予争亊事二亍于亏亐云互亓五井亖亗亘亙亚些亜亝亞亟亠亡亢亣交亥亦产亨亩亪享京亭亮亯亰亱亲亳亴亵亶亷亸亹人亻亼亽亾亿什仁仂仃仄仅仆仇仈仉今介仌仍从仏仐仑仒仓仔仕他仗付仙仚仛仜仝仞仟仠仡仢代令以仦仧仨仩仪仫们仭仮仯仰仱仲仳仴仵件价仸仹仺任仼份仾仿

55112-5210 FRONT TIRE (26×9-14) 2 500ATV-2！＂＃＄％＆＇（）＊＋，－．／０１２３４５６７８９：；＜＝＞？＠ＡＢＣＤＥＦＧＨＩＪＫＬＭＮＯＰＱＲＳＴＵＶＷＸＹＺ［＼］＾＿｀ａｂｃｄｅｆｇｈｉｊｋｌｍｎｏｐｑｒｓｔｕｖｗｘｙｚ｛｜｝～｟｠｡｢｣､･ｦｧｨｩｪｫｬｭｮｯｰｱｲｳｴｵｶｷｸｹｺｻｼｽｾｿﾀﾁﾂﾃﾄﾅﾆﾇﾈﾉﾊﾋﾌﾍﾎﾏﾐﾑﾒﾓﾔﾕﾖﾗﾘﾙﾚﾛﾜﾝﾞﾟﾠﾡﾢﾣﾤﾥﾦﾧﾨﾩﾪﾫﾬﾭﾮﾯﾰﾱﾲﾳﾴﾵﾶﾷﾸﾹﾺﾻﾼﾽﾾￂￃￄￅￆￇￊￋￌￍￎￏￒￓￔￕￖￗￚￛￜ￠￡￢￣￤￥￦￨￩￪￫￬￭￮一丁丂七丄丅丆万丈三上下丌不与丏丐丑丒专且丕世丗丘丙业丛东丝丞丟丠両丢丣两严並丧丨丩个丫丬中丮丯丰丱串丳临丵丶丷丸丹为主丼丽举丿乀乁乂乃乄久乆乇么义乊之乌乍乎乏乐乑乒乓乔乕乖乗乘乙乚乛乜九乞也习乡乢乣乤乥书乧乨乩乪乫乬乭乮乯买乱乲乳乴乵乶乷乸乹乺乻乼乽乾乿亀亁亂亃亄亅了亇予争亊事二亍于亏亐云互亓五井亖亗亘亙亚些亜亝亞亟亠亡亢亣交亥亦产亨亩亪享京亭亮亯亰亱亲亳亴亵亶亷亸亹人亻亼亽亾亿什仁仂仃仄仅仆仇仈仉今介仌仍从仏仐仑仒仓仔仕他仗付仙仚仛仜仝仞仟仠仡仢代令以仦仧仨仩仪仫们仭仮仯仰仱仲仳仴仵件价仸仹仺任仼份仾仿一丁丂七丄丅丆万丈三上下丌不与丏丐丑丒专且丕世丗丘丙业丛东丝丞丟丠両丢丣两严並丧丨丩个丫丬中丮丯丰丱串丳临丵丶丷丸丹为主丼丽举丿乀乁乂乃乄久乆乇么义乊之乌乍乎乏乐乑乒乓乔乕乖乗乘乙乚乛乜九乞也习乡乢乣乤乥书乧乨乩乪乫乬乭乮乯买乱乲乳乴乵乶乷乸乹乺乻乼乽乾乿亀亁亂亃亄亅了亇予争亊事二亍于亏亐云互亓五井亖亗亘亙亚些亜亝亞亟亠亡亢亣交亥亦产亨亩亪享京亭亮亯亰亱亲亳亴亵亶亷亸亹人亻亼亽亾亿什仁仂仃仄仅仆仇仈仉今介仌仍从仏仐仑仒仓仔仕他仗付仙仚仛仜仝仞仟仠仡仢代令以仦仧仨仩仪仫们仭仮仯仰仱仲仳仴仵件价仸仹仺任仼份仾仿一丁丂七丄丅丆万丈三上下丌不与丏丐丑丒专且丕世丗丘丙业丛东丝丞丟丠両丢丣两严並丧丨丩个丫丬中丮丯丰丱串丳临丵丶丷丸丹为主丼丽举丿乀乁乂乃乄久乆乇么义乊之乌乍乎乏乐乑乒乓乔乕乖乗乘乙乚乛乜九乞也习乡乢乣乤乥书乧乨乩乪乫乬乭乮乯买乱乲乳乴乵乶乷乸乹乺乻乼乽乾乿亀亁亂亃亄亅了亇予争亊事二亍于亏亐云互亓五井亖亗亘亙亚些亜亝亞亟亠亡亢亣交亥亦产亨亩亪享京亭亮亯亰亱亲亳亴亵亶亷亸亹人亻亼亽亾亿什仁仂仃仄仅仆仇仈仉今介仌仍从仏仐仑仒仓仔仕他仗付仙仚仛仜仝仞仟仠仡仢代令以仦仧仨仩仪仫们仭仮仯仰仱仲仳仴仵件价仸仹仺任仼份仾仿一丁丂七丄丅丆万丈三上下丌不与丏丐丑丒专且丕世丗丘丙业丛东丝丞丟丠両丢丣两严並丧丨丩个丫丬中丮丯丰丱串丳临丵丶丷丸丹为主丼丽举丿乀乁乂乃乄久乆乇么义乊之乌乍乎乏乐乑乒乓乔乕乖乗乘乙乚乛乜九乞也习乡乢乣乤乥书乧乨乩乪乫乬乭乮乯买乱乲乳乴乵乶乷乸乹乺乻乼乽乾乿亀亁亂亃亄亅了亇予争亊事二亍于亏亐云互亓五井亖亗亘亙亚些亜亝亞亟亠亡亢亣交亥亦产亨亩亪享京亭亮亯亰亱亲亳亴亵亶亷亸亹人亻亼亽亾亿什仁仂仃仄仅仆仇仈仉今介仌仍从仏仐仑仒仓仔仕他仗付仙仚仛仜仝仞仟仠仡仢代令以仦仧仨仩仪仫们仭仮仯仰仱仲仳仴仵件价仸仹仺任仼份仾仿

8 27811-5010 HUB , FR. WHEEL 2

9 9151-100353 BOLT , WHEEL (M10×35×1.25) 8

10 27810-5010 HUB , FR. WHEEL 2

11 59211-5010 FRONT BRAKE DISC 2

12 GB/T 70.3 M8×16 BOLT, BRAKE DISC (M8×16) 8

13 9711-251000 COLLAR SHAFT 2 φ25×φ35×10

14 53111-5010 MUDGUARD,L.FR. BRAKE DISC 1

15 53121-5010 MUDGUARD,R.FR. BRAKE DISC 1

16 GB/T 5787 M8×12 BOLT,FLANGE (M8×12) 6

17 9711-221000 DUST SEAL 2 φ22.5×φ26.5×10



4

1 47391-5010 CAP , WHEEL CENTER 2

2 GB/T 91  3×35 PIN , SPLIT (3×35) 2

3 GB/T 9457 M20×1.5 NUT , CASTLE(M20×1.5) 2

4 9422-100005 NUT , WHEEL(M10×1.25) 8

5 55190-5010 VALVE , RIM 2

6 64111-5010 RIM , RR. WHEEL(12×7.5) 2

64111-5011 RIM , RR. WHEEL(12×7.5) 2

64113-5210 RIM,RR.WHEEL(14×8.0) 2 XY500ATV-2

7 65111-5010 REAR TIRE (25×10-12) 2

REAR TIRE (25×10-12) 2

65113-5210 REAR TIRE (26×11-14) 2 XY500ATV-2

8 27821-5010 HUB , RR. WHEEL 2

9 9151-100353 BOLT , WHEEL(M10×35×1.25) 8

10 27820-5010 HUB , RR. WHEEL ASSY 2

11 9711-221000 DUST SEAL 2 φ22.5×φ26.5×10

12

13

14

15

16

17

18

19

20

21

22

23

24

1 45101-5010 SEAT ASSY 1

45101-5210 SEAT ASSY 1 XY500ATV-2

2 45110-5010 SEAT 1

45110-5210 SEAT 1

3 9015-252207 RUBBER - SEAT SETTING(Ⅲ) 4

4 9015-102207 RUBBER - SEAT SETTING(Ⅰ) 2

5 45610-5010 HOOK SEAT LOCK 1

6 9831-200283 TORSION SPRING 1

7 9611-068500 PIN (φ6×85) 1

8 9017-102407 RUBBER - SEAT SETTING 1

9 45102-5010 SEAT - PASSENGER 1 OPTION

10 45511-5010 HOLDER - PASSENGER SEAT (L) 1

11 45512-5010 HOLDER - PASSENGER SEAT (R) 1

12 GB/T 5787 M8×45 BOLT,FLANGE(M8×45) 2

13 GB/T 62 M8 NUT (M8) 2

14 GB/T 6170 M6 NUT(M6) 4

15 9015-132407 RUBBER - SEAT SETTING(II) 2

16

17

18

19

20

21

22

23

24

1 44110-5010 FUEL TANK 1

2 44610-5010 PIPE FUEL 1

3 44511-5010 FUEL UNIT SET 1

4 44310-5010 FUEL FILTER SET 1

5 44530-5010 FUEL PUMP SET 1

6 44211-5010 CAP ASSY.,FUEL TANK 1

7 9015-102500 CUSHION RUBBER(φ25×10) 4

8 9018-070900 CUSHION RUBBER(φ20) 4

9 GB/T96  8 WASHER(φ8×φ24×2) 4

10 GB/T 5787 M8×20 BOLT,FLANGE(M8×20) 4

11 GB/T 823 M5×10 SCREW (M5×10) 5

12 GB/T 95  5 WASHER (φ5×φ10×1) 5

13 GB/T 5787 M6×16 BOLT,FLANGE(M6×16) 2

14 19513-5010 HOSE,VACUUM PRESSURE 1

19513-5210 HOSE,VACUUM PRESSURE 1 XY500ATV-2

15 44394-5010 FUEL HOSE 1

44394-5210 FUEL HOSE 1 XY500ATV-2

16 44393-5010 FUEL HOSE 2 φ5×φ9×210

17 9852-080003 CLAMP(φ8) 4

18 44395-5010 CUSHION RUBBER(φ55) 1 φ55×φ60×φ72×9

19 44392-5010 HOSE,THREE JOINT 1

20 44391-5010 HOSE,VACUUM PRESSURE 1 φ4×φ8×200

21 9852-100003 CLAMP(φ10) 6

22 electric fuel puel 1



5

1 10000-5020 ENGINE 1

2 13200-5010 CARBURETOR 1

3 13700-5020 AIR CLEANER ASSY 1

4 GB/T 5787 M8×16 BOLT,FLANGE (M8×16) 2

5 13721-5020 FILTER ELEMENT 1

6 13751-5020 BACK COVER 1

7 13810-5020 SUPPORT,AIR CLEANER 1

8 13711-5020 AIR CLEANER 1

9 9852-517005 CIRCLIP(51-70) 1

10 13741-5020 AIR PIPE 1

11 13893-5020 CARBURETTOR NOZZLE CLAMP 1

12 GB/T 5787 M8×60 BOLT,FLANGE (M8×60) 1

13 GB/T 6187.1 M8 NUT - FLANGE (M8) 1

14

15

16

17

18

19

20

21

22

23

24

1 14101-5010 EXHAUST PIPE 1

14101-5210 EXHAUST PIPE 1 XY500ATV-2

2 14191-5010 GASKET,ARRESTER,SPARK 1

3 9421-080303 NUT,(M8) 2

4 GB/T 5787 M6×10 BOLT,FLANGE (M6×10) 4

5 14171-5010 EXHAUST PIPE PROTECTOR 2

6 14301-5010 MUFFLER,ASSY(STAINLESS STEEL) 1

14301-5010 MUFFLER,ASSY(STAINLESS STEEL) 1

7 9711-093703 COLLAR,MUFFLER(φ8.5×φ16×37) 2

8 GB/T 5787 M8×55 BOLT,FLANGE(M8×55) 2

9 GB/T 5787 M6×16 BOLT,FLANGE(M6×16) 3

10 9852-131905 CLAMP(13-19) 4

11 19512-5010 AIR HOSE,SUPPLY 1 φ10×φ18×175

12 19511-5010 AIR HOSE,ENTER 1 φ10×φ18×317

13 19510-5010 AIR CLEANER,SUPPLY 1

14 19391-5010 VACUUM HOSE 1

15 9852-080003 CLAMP(φ8) 1

16 GB/T 6177.1 M6 NUT,FLANGE (M6) 2

17 19300-5010 VALVE ,SUPPLY AIR 1

18 GB/T93  6 SPRING WASHER 6 4

19 9852-100003 CLAMP (φ10) 1

20 GB/T 5787 M6×20 BOLT,FLANGE (M6×20) 1

21

22

23

24

1 27151-5010 SHAFT SET, L.REAR 1 L=510mm

2 27161-5010 SHAFT SET, R.REAR 1 L=510mm

3 9911-456200 DUST SEAL(45×62×8) 2

4 GB/T 292 K35 BEARING (K35×62×28) 2 7007C

4 JB/T 10238！＂＃＄％＆＇（）＊＋，－．／０１２３４５６７８９：；＜＝＞？＠ＡＢＣＤＥＦＧＨＩＪＫＬＭＮＯＰＱＲＳＴＵＶＷＸＹＺ［＼］＾＿｀ａｂｃｄｅｆｇｈｉｊｋｌｍｎｏｐｑｒｓｔｕｖｗｘｙｚ｛｜｝～｟｠｡｢｣､･ｦｧｨｩｪｫｬｭｮｯｰｱｲｳｴｵｶｷｸｹｺｻｼｽｾｿﾀﾁﾂﾃﾄﾅﾆﾇﾈﾉﾊﾋﾌﾍﾎﾏﾐﾑﾒﾓﾔﾕﾖﾗﾘﾙﾚﾛﾜﾝﾞﾟﾠﾡﾢﾣﾤﾥﾦﾧﾨﾩﾪﾫﾬﾭﾮﾯﾰﾱﾲﾳﾴﾵﾶﾷﾸﾹﾺﾻﾼﾽﾾￂￃￄￅￆￇￊￋￌￍￎￏￒￓￔￕￖￗￚￛￜ￠￡￢￣￤￥￦￨￩￪￫￬￭￮2001 ！＂＃＄％＆＇（）＊＋，－．／０１２３４５６７８９：；＜＝＞？＠ＡＢＣＤＥＦＧＨＩＪＫＬＭＮＯＰＱＲＳＴＵＶＷＸＹＺ［＼］＾＿｀ａｂｃｄｅｆｇｈｉｊｋｌｍｎｏｐｑｒｓｔｕｖｗｘｙｚ｛｜｝～｟｠｡｢｣､･ｦｧｨｩｪｫｬｭｮｯｰｱｲｳｴｵｶｷｸｹｺｻｼｽｾｿﾀﾁﾂﾃﾄﾅﾆﾇﾈﾉﾊﾋﾌﾍﾎﾏﾐﾑﾒﾓﾔﾕﾖﾗﾘﾙﾚﾛﾜﾝﾞﾟﾠﾡﾢﾣﾤﾥﾦﾧﾨﾩﾪﾫﾬﾭﾮﾯﾰﾱﾲﾳﾴﾵﾶﾷﾸﾹﾺﾻﾼﾽﾾￂￃￄￅￆￇￊￋￌￍￎￏￒￓￔￕￖￗￚￛￜ￠￡￢￣￤￥￦￨￩￪￫￬￭￮DAC3562！＂＃＄％＆＇（）＊＋，－．／０１２３４５６７８９：；＜＝＞？＠ＡＢＣＤＥＦＧＨＩＪＫＬＭＮＯＰＱＲＳＴＵＶＷＸＹＺ［＼］＾＿｀ａｂｃｄｅｆｇｈｉｊｋｌｍｎｏｐｑｒｓｔｕｖｗｘｙｚ｛｜｝～｟｠｡｢｣､･ｦｧｨｩｪｫｬｭｮｯｰｱｲｳｴｵｶｷｸｹｺｻｼｽｾｿﾀﾁﾂﾃﾄﾅﾆﾇﾈﾉﾊﾋﾌﾍﾎﾏﾐﾑﾒﾓﾔﾕﾖﾗﾘﾙﾚﾛﾜﾝﾞﾟﾠﾡﾢﾣﾤﾥﾦﾧﾨﾩﾪﾫﾬﾭﾮﾯﾰﾱﾲﾳﾴﾵﾶﾷﾸﾹﾺﾻﾼﾽﾾￂￃￄￅￆￇￊￋￌￍￎￏￒￓￔￕￖￗￚￛￜ￠￡￢￣￤￥￦￨￩￪￫￬￭￮ BEARING 2 356240B

5 GB/T 893.1  62 CIRCLIP (φ62×2) 2

6 9911-426200 DUST SEAL(42×62×8) 2

7 52391-5010 CAP,PIVOT 4

8 9712-162000 BUSH ,RR  KNUCKLE 4

9 9711-101130 COLLAR ,RR  KNUCKLE 2 (φ10.5×φ16×112.5)

10 64411-5010 KNUCKLE SET,L.RR. 1

11 64421-5010 KNUCKLE SET,R.RR. 1

12 64401-5010 KNUCKLE SET,L.RR. 1

15 64402-5010 KNUCKLE SET,R.RR. 1

13 2

14

18

19

16

17

20

21

22

23

24



6

1 47471-5010 GUARD,L.RR.(PLASTIC) 1

47471-5210 GUARD,L.RR.(IRON) 1

2 47481-5010 GUARD,R.RR.(PLASTIC) 1

47481-5210 GUARD,R.RR.(IRON) 1

3 GB/T 823 M6×16 SCREW (M6×16) 8

4 GB/T5787 M10×70 BOLT,FLANGE(M10×70) 4

5 52391-5010 DUST CAP 16

6 9711-104850 CENTER SPACER 6 φ10.5×φ16×48.5

7 9712-162000 BUSH ,ARM 16 φ16×φ21×20

8 GB/T 6187.1 M10 NUT - FLANGE(M10×1.25) 14

9 61121-5010 ARM SET,L.RR(LOWER) 1

10 61131-5010 ARM SET,R.RR(LOWER) 1

11 GB/T 5787 M10×210 BOLT,FLANGE(M10×210) 4

12 9911-162400 DUST SEAL(16×24×4) 4

13 JB/T 7918 K16 BEARING(K16×22×12) 2 HK162212

14 9711-102300 CENTER SPACER 2 φ10.5×φ16×23

15 GB/T 5787 M10×40 BOLT,FLANGE(M10×40) 2

16 62100-5010 REAR SHOCK ABSORBER 2 L=450mm

17 9325-100903 INNER HEX SCREW(M10×90) 2

18 9711-101890 CENTER SPACER 2 φ10.5×φ16×188.5

19 61111-5010 ARM SET RR (UPPER) 2

20 GB/T 5787 M10×45 BOLT,FLANGE(M10×45) 2

21

22

23

24

1 35710-5010 TAILLIGHT ASSY,L. 1

2 35720-5010 TAILLIGHT ASSY,R. 1

3 9401-060003 NUT,CLIP(M6) 8

4 GB/T 96  6 WASHER(φ6×φ18×1.5) 8

5 GB/T 823 M6×16 SCREW (M6×16) 8

6 35910-5010 LICENSE PLATE LIGHT 1

7 GB/T 845  ST4.2×16 SCREW,TAP(ST4.2×16) 2

8 35711-5010 BULB(12V5W/21W) 2

9 35111-5010 BULB(12V10W) 2

10 35911-5010 BULB(12V5W) 1

11

12

13

14

15

16

17

18

19

20

21

22

23

24

1 64310-5010 STABILIZER - RR.(16) 1

2 64311-5010 STABILIZER - RR.(16) 1

3 64312-5010 CENTER SPACER 2 φ16.5×φ22×43

4 64332-5010 BUSH - RR.STABILIZER 2

5 64331-5010 HOLDER 2

6 GB/T 5787 M8×16 BOLT, FLANGE (M8×16) 4

7 64320-5010 LINK SET,RR.STABILIZER 2

8 GB/T 91  2.5×25 PIN , SPLIT (2.5×25) 4

9 GB/T 9457 M10×1.25 NUT(M10×1.25) 4

10 GB/T 95  10 WASHER(φ10×φ20×2) 1

11

12

13

14

15

16

17

18

19

20

21

22

23

24



7

1 36600-5010 WIRE HARNESS 1

36600-5210 WIRE HARNESS 1 XY500ATV-2

2 31811-5010 RUBBER 1

3 31800-5010 STARTER RELAY 1

4 32900-5010 CDI 1

5 GB/T 5787 M6×16 BOLT, FLANGE (M6×16) 7

6 33400-5010 COIL ASSY.,IGNITION 1

7 32800-5010 RECTIFIER,REGULATOR 1

8 38500-5010 HORN 1

9 38611-5010 RUBBER 1

10 38600-5010 ORGAN - FLASH 1

11 33610-5010 BATTERY,ASSY(YTX20L-BS) 1 175×86×154 

12 37110-5010 IGNITION SWITCH 1

13 33810-5010 POWER OUTPUT 1

14 33611-5010 BAND,BATTERY 1

15 38710-5010 CONTROLLER - FRONT DIFFERENTIAL 1

16 GB/T 6177.1 M6 NUT - FLANGE(M6) 2

17 GB/T 95  6 WASHER (φ6×φ18×1.5) 1

18 GB/T 823 M6×16 SCREW(M6×16) 1

19 36630-5010 WIRE,HORN 1

20 36620-5010 WIRE,MOTOR 1

21 38700-5010 RELAY - FAN 1

22 38730-5010 PROTECTOR - FRONT DIFFERENTIAL 1

23 1

24

1 59601-5010 FR. BRAKE MASTER CYLINDER 1

2 59692-5010 PIPELINE, FR.  UPPER BRAKE 1

3 59603-5010 BRAKE.R.FR. MASTER CYLINDER 1

4 59602-5010 PIPELINE, FR.  R.  BRAKE 1

5 59694-5010 PIPELINE, FR.  R.  BRAKE 1

6 59693-5010 PIPELINE, FR.  L.  BRAKE 1

7 59691-5010 VALVE ,HYDRAULIC PRESSURE 1

8 59697-5010 PIPELINE, FR.  LOWER BRAKE 1

9 GB/T 5787 M8×20 BOLT - FLANGE(M8×20) 4

10 GB/T 5787 M6×25 BOLT - FLANGE(M6×25) 2

11 59695-5010 FRONT BRAKE PAD(LEFT) 1

12 59699-5010 FRONT BRAKE PAD(RIGHT) 1

13 59641-5010 SWITCH ,INFLUENCE 1

14 59612-5010 SWITCH ,INFLUENCE(R) 1

15 GB/T93  8 SPRING WASHER 8 4

16

17

18

19

20

21

22

23

24

1 58110-5010 CABLE , HAND BRAKE 1

58110-5210 CABLE , HAND BRAKE 1 XY500ATV-2

2 59698-5010 PIPELINE, RR. BRAKE 1

59698-5210 PIPELINE, RR. BRAKE 1 XY500ATV-2

3 59604-5010 MASTER CYLINDER.PEDAL BRAKE 1

4 59683-5010 FUEL HOSE 1

5 41995-5010 MASTER CYLINDER.GUARD 1

6 59671-5010 PEDAL,BRAKE 1

7 9821-200914 SPRING,STOP SWITCH 1

8 GB/T 9457 M10×1.25 NUT(M10×1.25) 1

9 GB/T 91.1  1.5×25 PIN , SPLIT 1

10 GB/T 6177.1 M10 NUT - FLANGE (M10×1.25) 1

11 59605-5010 MASTER CYLINDER.RR.BRAKE 1

12 59680-5010 CAP,FUEL CUP 1

13 GB/T 9074.17 M10×20 BOLT, FLANGE (M10×20) 2

14 GB/T 5787 M6×16 BOLT - FLANGE (M6×16) 1

15 GB/T 5787 M6×30 BOLT - FLANGE (M6×30) 2

16 59696-5010 REAR BRAKE PAD 1

17 GB/T 95  10 WASHER(φ10×φ20×2) 2

18

19

20

21

22

23

24



8

1 17901-5010 RADIATOR 1

2 17902-5010 TK,RADIATOR RESERVE 1

3 9852-223205 CLAMP(22-32) 4

4 17812-5010 HOSE,WATER 1

5 17813-5010 HOSE,WATER 1

6 9852-080003 CLAMP(φ8) 1

7 17811-5010 HOSE,WATER 1

8 GB/T 5787 M6×16 BOLT,FLANGE(M6×16) 2

9 GB/T 5787 M6×25 BOLT,FLANGE(M6×25) 2

10 17110-5010 RADIATOR FAN 1

11 9852-100003 CLAMP(φ10) 1

12

13

14

15

16

17

18

19

20

21

22

23

24

1 41000-5010 FRAME 1

2 41981-5010 SUPPORT,FRONT DIFFERENTIAL 1

3 37140-5010 SWITCH - STEERING 1

4 11610-5010 STAY,ENGINE 2

5 9011-123000 DAMPER, RUBBER 2

6 11710-5010 STAY,ENGINE 1

7 41991-5010 STAY,AIR FILTER 1

8 43510-5010 BRACKET, FOOTREST 1

9 43410-5010 BRACKET, FOOTREST 1

10 43421-5010 ARM, FOOTREST 2

11 41982-5010 SUPPORT,REAR DIFFERENTIAL 2

12 41993-5010 REAR LICENSE PLATE HOLDER BOARD 1

13 41994-5010 REAR LICENSE PLATE HOLDER 1

14 41996-5010 HITCH BALL HOLDER BOARD 1

15 41997-5010 HITCH BALL(M20×45) 1 2011.11.04一丁丂七丄丅丆万丈三上下丌不与丏丐丑丒专且丕世丗丘丙业丛东丝丞丟丠両丢丣两严並丧丨丩个丫丬中丮丯丰丱串丳临丵丶丷丸丹为主丼丽举丿乀乁乂乃乄久乆乇么义乊之乌乍乎乏乐乑乒乓乔乕乖乗乘乙乚乛乜九乞也习乡乢乣乤乥书乧乨乩乪乫乬乭乮乯买乱乲乳乴乵乶乷乸乹乺乻乼乽乾乿亀亁亂亃亄亅了亇予争亊事二亍于亏亐云互亓五井亖亗亘亙亚些亜亝亞亟亠亡亢亣交亥亦产亨亩亪享京亭亮亯亰亱亲亳亴亵亶亷亸亹人亻亼亽亾亿什仁仂仃仄仅仆仇仈仉今介仌仍从仏仐仑仒仓仔仕他仗付仙仚仛仜仝仞仟仠仡仢代令以仦仧仨仩仪仫们仭仮仯仰仱仲仳仴仵件价仸仹仺任仼份仾仿一丁丂七丄丅丆万丈三上下丌不与丏丐丑丒专且丕世丗丘丙业丛东丝丞丟丠両丢丣两严並丧丨丩个丫丬中丮丯丰丱串丳临丵丶丷丸丹为主丼丽举丿乀乁乂乃乄久乆乇么义乊之乌乍乎乏乐乑乒乓乔乕乖乗乘乙乚乛乜九乞也习乡乢乣乤乥书乧乨乩乪乫乬乭乮乯买乱乲乳乴乵乶乷乸乹乺乻乼乽乾乿亀亁亂亃亄亅了亇予争亊事二亍于亏亐云互亓五井亖亗亘亙亚些亜亝亞亟亠亡亢亣交亥亦产亨亩亪享京亭亮亯亰亱亲亳亴亵亶亷亸亹人亻亼亽亾亿什仁仂仃仄仅仆仇仈仉今介仌仍从仏仐仑仒仓仔仕他仗付仙仚仛仜仝仞仟仠仡仢代令以仦仧仨仩仪仫们仭仮仯仰仱仲仳仴仵件价仸仹仺任仼份仾仿

16 47441-5010 GUARD,TAIL(PLASTIC) 1

47441-5210 GUARD,TAIL(IRON) 1

17 47431-5010 GUARD,REAR(PLASTIC) 1

47431-5210 GUARD,REAR(IRON) 1

18 47421-5010 GUARD,MIDDLE(PLASTIC) 1

47422-5210 GUARD,MIDDLE(IRON) 1

47423-5210 GUARD,MIDDLE(IRON) 1

19 47411-5010 GUARD,FRONT(PLASTIC) 1

47411-5210 GUARD,FRONT(IRON) 1

20 GB/T 5787 M12×240 BOLT, FLANGE (M12×240) 2

21 GB/T 5787 M12×145 BOLT, FLANGE (M12×145) 1

22 GB/T819.1 M6×16 SCREW(M6×16) 21

23 GB/T 5787 M6×16 BOLT, FLANGE (M6×16) 6

24 41590-5010 SUPPORT,ELECTRICAL 1

25 GB/T 819.1 M6×10 SCREW(M6×10) 2

26 GB/T 5787 M8×16 BOLT, FLANGE (M8×16) 18

27 GB/T 5787 M8×25 BOLT, FLANGE (M8×25) 4

28 GB/T 9074.17 M8×20 BOLT, FLANGE (M8×20) 8

29 GB/T 5787 M10×30 BOLT, FLANGE (M10×30) 2

30 GB/T 6187.1 M12 NUT, FLANGE (M12×1.25) 3

31 68421-5010 EEC PLATE 1

32 GB/T 12618 3×10 RIVET (3×10) 2

33 11620-5010 STAY,ENGINE 2



9

1 41000-5210 FRAME 1

2 41981-5010 SUPPORT,FRONT DIFFERENTIAL 1

3 37140-5010 SWITCH - STEERING 1

4 11610-5010 STAY,ENGINE 2

5 9011-123000 DAMPER, RUBBER 2

6 11710-5210 STAY,ENGINE 1

7 GB/T 845  ST4.2×16 SCREW,TAP (ST4.2×16) 4

8 43510-5210 BRACKET, FOOTREST(R) 1

9 43410-5210 BRACKET, FOOTREST(L) 1

10 43421-5010 ARM, FOOTREST 4

11 41982-5010 SUPPORT,REAR DIFFERENTIAL 2

12 41993-5010 REAR LICENSE PLATE HOLDER BOARD 1

13 41994-5010 REAR LICENSE PLATE HOLDER 1

14 41996-5010 HITCH BALL HOLDER BOARD 1

15 41997-5210 HITCH BALL(M20×45) 1

16 47441-5210 GUARD,TAIL(IRON) 1

17 47431-5210 GUARD,REAR(IRON) 1

18 47421-5210 GUARD,MIDDLE(IRON) 1

19 47411-5210 GUARD,FRONT(IRON) 1

20 GB/T 5787 M12×240 BOLT, FLANGE (M12×240) 2

21 GB/T 5787 M12×145 BOLT, FLANGE (M12×145) 1

22 GB/T819.1 M6×16 SCREW(M6×16) 29

23 GB/T 5787 M6×16 BOLT, FLANGE (M6×16) 4

24 41590-5010 SUPPORT,ELECTRICAL 1

25 GB/T 819.1 M6×10 SCREW(M6×10) 2

26 GB/T 5787 M8×16 BOLT, FLANGE (M8×16) 20

27 GB/T 5787 M8×25 BOLT, FLANGE (M8×25) 4

28 GB/T 9074.17 M8×20 BOLT, FLANGE (M8×20) 8

29 GB/T 5787 M10×30 BOLT, FLANGE (M10×30) 2

30 GB/T 6187.1 M12 NUT, FLANGE (M12×1.25) 3

31 68421-5210 EEC PLATE 1

32 GB/T 12618 3×10 RIVET(3×10) 2

33 11620-5010 STAY,ENGINE 2

34 GB/T 96  5 WASHER(φ5×φ15×1) 4

35 GB/T 5787 M8×80 BOLT, FLANGE (M8×80) 2

36 47422-5210 GUARD,MIDDLE(IRON) 1

37 47423-5210 GUARD,MIDDLE(IRON) 1

1 46410-5010 CARRIER,FR 1

2 46210-5010 CARRIER,RR 1

3 84200-5010 BUMPER-FR 1

4 84710-5010 BUMPER-RR 1 OPTION

5 84233-5010 COBBRA-BUMPER 6

6 47491-5010 COVER-BUMPER(PLASTIC) 1

47491-5210 COVER-BUMPER(IRON) 1

7 GB/T 5787 M6×20 BOLT, FLANGE (M6×20) 2

8 GB/T 5787 M8×16 BOLT, FLANGE (M8×16) 10

9 GB/T 5787 M8×20 BOLT, FLANGE (M8×20) 6

10 GB/T 5787 M8×55 BOLT, FLANGE (M8×55) 2

11 GB/T819.1 M6×16 SCREW(M6×16) 4

12 31300-5010 WINCH 1 OPTION

13 31320-5010 SUPPORT,TOW 1

14 38720-5010 RELAY ASSY,WINCH 1

15 46223-5010 HANDRAIL,PASSENGER 2

16 46224-5010 HANDRAIL JACKET,PASSENGER 2

17 GB/T 70.1 M8×16 INNER HEX SCREW(M8×16) 4

18 9711-093703 COLLAR,MUFFLER(φ8.5×φ16×37) 2

19 9018-070900 CUSHION RUBBER(φ20) 2

20 46221-5010 COBBRA-CARRIER 2

21 GB/T 5787 M6×16 BOLT, FLANGE (M6×16) 4

22 GB/T 5787 M8×30 BOLT, FLANGE (M8×30) 2

23 GB/T 6187.1 M8 NUT！＂＃＄％＆＇（）＊＋，－．／０１２３４５６７８９：；＜＝＞？＠ＡＢＣＤＥＦＧＨＩＪＫＬＭＮＯＰＱＲＳＴＵＶＷＸＹＺ［＼］＾＿｀ａｂｃｄｅｆｇｈｉｊｋｌｍｎｏｐｑｒｓｔｕｖｗｘｙｚ｛｜｝～｟｠｡｢｣､･ｦｧｨｩｪｫｬｭｮｯｰｱｲｳｴｵｶｷｸｹｺｻｼｽｾｿﾀﾁﾂﾃﾄﾅﾆﾇﾈﾉﾊﾋﾌﾍﾎﾏﾐﾑﾒﾓﾔﾕﾖﾗﾘﾙﾚﾛﾜﾝﾞﾟﾠﾡﾢﾣﾤﾥﾦﾧﾨﾩﾪﾫﾬﾭﾮﾯﾰﾱﾲﾳﾴﾵﾶﾷﾸﾹﾺﾻﾼﾽﾾￂￃￄￅￆￇￊￋￌￍￎￏￒￓￔￕￖￗￚￛￜ￠￡￢￣￤￥￦￨￩￪￫￬￭￮FLANGE(M8) 2

24



10

1 28360-5010 SUPPORT,REVOLVING SHAFT 1

2 28111-5010 GLOBE JOINT,SHIFT CHANGE 1

3 28300-5010 HOLDER,SHIFT CHANGE LEVER 1

4 47694-5010 PLATE,SHIFT CHANGE 1

5 41983-5010 BRACKET,SHIFT CHANGE 1

6 GB/T 6187.1 M10 NUT,FLANGE(M10×1.25) 1

7 GB/T 70.1 M6×20 INNER HEX SCREW(M6×20) 2

8 GB/T 5787 M6×16 BOLT,FLANGE(M6×16) 3

9 GB/T 5787 M8×20 BOLT,FLANGE(M8×20) 2

10 GB/T 5787 M8×30 BOLT,FLANGE(M8×30) 3

11 9712-142500 NYLON BUSH(φ14×φ19.3×25) 2

12 28310-5010 LEVER,SHIFT CHANGE 1

13 9712-081100 NYLON BUSH,SHIFT CHANGE 2 φ8×φ12×11

14 9831-300174 SPRING,SHIFT CHANGE 1 φ3×17

15 GB/T 91 2.5×25 PIN(2.5×25) 2

16 GB/T 95  8 WASHER(φ8×φ16×1.5) 3

17 28321-5010 HOLDER-SHIFT CHANGE-LEVER 1

18 9632-086200 PIVOT PIN,SHIFT CHANGE 1 φ8×62

19 28391-5010 GLIDE HOLDER,SHIFT CHANGE 1

20 9831-120304 SPRING,SHIFT CHANGE 1 φ1.2×30

21 28341-5010 BRACKET,SHIFT CHANGE 1

22 9711-142500 CUPRUM SPACER,SHIFT CHANGE 1 φ14×φ17×25

23 9712-172500 BUSH, SHIFT CHANGE 1 φ17×φ22×25

24 28350-5010 ARM ASSY,SHIFT CHANGE 1

25 28372-5010 SHIFT CHANGE ARM 2

26 GB/T9163-SIL8T/K KNUCKLE BEARING(L) 2

27 GB/T9163-SI8T/K KNUCKLE BEARING 2

28 GB/T 6170 M8L NUT(M8L) 2

29 GB/T 6170 M8 NUT(M8) 2

30 28121-5010 GEAR SHIFTING POLE A 1

31 28131-5010 GEAR SHIFTING POLE B 1

32 28370-5010 REVOLVING SHAFT 1

33 GB/T 6177.1 M8 NUT,FLANGE(M8) 4

1 28560-5010 WIRE,SHIFT CHANGE 1

3 28580-5010 一丁丂七丄丅丆万丈三上下丌不与丏丐丑丒专且丕世丗丘丙业丛东丝丞丟丠両丢丣两严並丧丨丩个丫丬中丮丯丰丱串丳临丵丶丷丸丹为主丼丽举丿乀乁乂乃乄久乆乇么义乊之乌乍乎乏乐乑乒乓乔乕乖乗乘乙乚乛乜九乞也习乡乢乣乤乥书乧乨乩乪乫乬乭乮乯买乱乲乳乴乵乶乷乸乹乺乻乼乽乾乿亀亁亂亃亄亅了亇予争亊事二亍于亏亐云互亓五井亖亗亘亙亚些亜亝亞亟亠亡亢亣交亥亦产亨亩亪享京亭亮亯亰亱亲亳亴亵亶亷亸亹人亻亼亽亾亿什仁仂仃仄仅仆仇仈仉今介仌仍从仏仐仑仒仓仔仕他仗付仙仚仛仜仝仞仟仠仡仢代令以仦仧仨仩仪仫们仭仮仯仰仱仲仳仴仵件价仸仹仺任仼份仾仿一丁丂七丄丅丆万丈三上下丌不与丏丐丑丒专且丕世丗丘丙业丛东丝丞丟丠両丢丣两严並丧丨丩个丫丬中丮丯丰丱串丳临丵丶丷丸丹为主丼丽举丿乀乁乂乃乄久乆乇么义乊之乌乍乎乏乐乑乒乓乔乕乖乗乘乙乚乛乜九乞也习乡乢乣乤乥书乧乨乩乪乫乬乭乮乯买乱乲乳乴乵乶乷乸乹乺乻乼乽乾乿亀亁亂亃亄亅了亇予争亊事二亍于亏亐云互亓五井亖亗亘亙亚些亜亝亞亟亠亡亢亣交亥亦产亨亩亪享京亭亮亯亰亱亲亳亴亵亶亷亸亹人亻亼亽亾亿什仁仂仃仄仅仆仇仈仉今介仌仍从仏仐仑仒仓仔仕他仗付仙仚仛仜仝仞仟仠仡仢代令以仦仧仨仩仪仫们仭仮仯仰仱仲仳仴仵件价仸仹仺任仼份仾仿一丁丂七丄丅丆万丈三上下丌不与丏丐丑丒专且丕世丗丘丙业丛东丝丞丟丠両丢丣两严並丧丨丩个丫丬中丮丯丰丱串丳临丵丶丷丸丹为主丼丽举丿乀乁乂乃乄久乆乇么义乊之乌乍乎乏乐乑乒乓乔乕乖乗乘乙乚乛乜九乞也习乡乢乣乤乥书乧乨乩乪乫乬乭乮乯买乱乲乳乴乵乶乷乸乹乺乻乼乽乾乿亀亁亂亃亄亅了亇予争亊事二亍于亏亐云互亓五井亖亗亘亙亚些亜亝亞亟亠亡亢亣交亥亦产亨亩亪享京亭亮亯亰亱亲亳亴亵亶亷亸亹人亻亼亽亾亿什仁仂仃仄仅仆仇仈仉今介仌仍从仏仐仑仒仓仔仕他仗付仙仚仛仜仝仞仟仠仡仢代令以仦仧仨仩仪仫们仭仮仯仰仱仲仳仴仵件价仸仹仺任仼份仾仿一丁丂七丄丅丆万丈三上下丌不与丏丐丑丒专且丕世丗丘丙业丛东丝丞丟丠両丢丣两严並丧丨丩个丫丬中丮丯丰丱串丳临丵丶丷丸丹为主丼丽举丿乀乁乂乃乄久乆乇么义乊之乌乍乎乏乐乑乒乓乔乕乖乗乘乙乚乛乜九乞也习乡乢乣乤乥书乧乨乩乪乫乬乭乮乯买乱乲乳乴乵乶乷乸乹乺乻乼乽乾乿亀亁亂亃亄亅了亇予争亊事二亍于亏亐云互亓五井亖亗亘亙亚些亜亝亞亟亠亡亢亣交亥亦产亨亩亪享京亭亮亯亰亱亲亳亴亵亶亷亸亹人亻亼亽亾亿什仁仂仃仄仅仆仇仈仉今介仌仍从仏仐仑仒仓仔仕他仗付仙仚仛仜仝仞仟仠仡仢代令以仦仧仨仩仪仫们仭仮仯仰仱仲仳仴仵件价仸仹仺任仼份仾仿一丁丂七丄丅丆万丈三上下丌不与丏丐丑丒专且丕世丗丘丙业丛东丝丞丟丠両丢丣两严並丧丨丩个丫丬中丮丯丰丱串丳临丵丶丷丸丹为主丼丽举丿乀乁乂乃乄久乆乇么义乊之乌乍乎乏乐乑乒乓乔乕乖乗乘乙乚乛乜九乞也习乡乢乣乤乥书乧乨乩乪乫乬乭乮乯买乱乲乳乴乵乶乷乸乹乺乻乼乽乾乿亀亁亂亃亄亅了亇予争亊事二亍于亏亐云互亓五井亖亗亘亙亚些亜亝亞亟亠亡亢亣交亥亦产亨亩亪享京亭亮亯亰亱亲亳亴亵亶亷亸亹人亻亼亽亾亿什仁仂仃仄仅仆仇仈仉今介仌仍从仏仐仑仒仓仔仕他仗付仙仚仛仜仝仞仟仠仡仢代令以仦仧仨仩仪仫们仭仮仯仰仱仲仳仴仵件价仸仹仺任仼份仾仿一丁丂七丄丅丆万丈三上下丌不与丏丐丑丒专且丕世丗丘丙业丛东丝丞丟丠両丢丣两严並丧丨丩个丫丬中丮丯丰丱串丳临丵丶丷丸丹为主丼丽举丿乀乁乂乃乄久乆乇么义乊之乌乍乎乏乐乑乒乓乔乕乖乗乘乙乚乛乜九乞也习乡乢乣乤乥书乧乨乩乪乫乬乭乮乯买乱乲乳乴乵乶乷乸乹乺乻乼乽乾乿亀亁亂亃亄亅了亇予争亊事二亍于亏亐云互亓五井亖亗亘亙亚些亜亝亞亟亠亡亢亣交亥亦产亨亩亪享京亭亮亯亰亱亲亳亴亵亶亷亸亹人亻亼亽亾亿什仁仂仃仄仅仆仇仈仉今介仌仍从仏仐仑仒仓仔仕他仗付仙仚仛仜仝仞仟仠仡仢代令以仦仧仨仩仪仫们仭仮仯仰仱仲仳仴仵件价仸仹仺任仼份仾仿(1) 1 L=820mm

4 28590-5010 一丁丂七丄丅丆万丈三上下丌不与丏丐丑丒专且丕世丗丘丙业丛东丝丞丟丠両丢丣两严並丧丨丩个丫丬中丮丯丰丱串丳临丵丶丷丸丹为主丼丽举丿乀乁乂乃乄久乆乇么义乊之乌乍乎乏乐乑乒乓乔乕乖乗乘乙乚乛乜九乞也习乡乢乣乤乥书乧乨乩乪乫乬乭乮乯买乱乲乳乴乵乶乷乸乹乺乻乼乽乾乿亀亁亂亃亄亅了亇予争亊事二亍于亏亐云互亓五井亖亗亘亙亚些亜亝亞亟亠亡亢亣交亥亦产亨亩亪享京亭亮亯亰亱亲亳亴亵亶亷亸亹人亻亼亽亾亿什仁仂仃仄仅仆仇仈仉今介仌仍从仏仐仑仒仓仔仕他仗付仙仚仛仜仝仞仟仠仡仢代令以仦仧仨仩仪仫们仭仮仯仰仱仲仳仴仵件价仸仹仺任仼份仾仿一丁丂七丄丅丆万丈三上下丌不与丏丐丑丒专且丕世丗丘丙业丛东丝丞丟丠両丢丣两严並丧丨丩个丫丬中丮丯丰丱串丳临丵丶丷丸丹为主丼丽举丿乀乁乂乃乄久乆乇么义乊之乌乍乎乏乐乑乒乓乔乕乖乗乘乙乚乛乜九乞也习乡乢乣乤乥书乧乨乩乪乫乬乭乮乯买乱乲乳乴乵乶乷乸乹乺乻乼乽乾乿亀亁亂亃亄亅了亇予争亊事二亍于亏亐云互亓五井亖亗亘亙亚些亜亝亞亟亠亡亢亣交亥亦产亨亩亪享京亭亮亯亰亱亲亳亴亵亶亷亸亹人亻亼亽亾亿什仁仂仃仄仅仆仇仈仉今介仌仍从仏仐仑仒仓仔仕他仗付仙仚仛仜仝仞仟仠仡仢代令以仦仧仨仩仪仫们仭仮仯仰仱仲仳仴仵件价仸仹仺任仼份仾仿一丁丂七丄丅丆万丈三上下丌不与丏丐丑丒专且丕世丗丘丙业丛东丝丞丟丠両丢丣两严並丧丨丩个丫丬中丮丯丰丱串丳临丵丶丷丸丹为主丼丽举丿乀乁乂乃乄久乆乇么义乊之乌乍乎乏乐乑乒乓乔乕乖乗乘乙乚乛乜九乞也习乡乢乣乤乥书乧乨乩乪乫乬乭乮乯买乱乲乳乴乵乶乷乸乹乺乻乼乽乾乿亀亁亂亃亄亅了亇予争亊事二亍于亏亐云互亓五井亖亗亘亙亚些亜亝亞亟亠亡亢亣交亥亦产亨亩亪享京亭亮亯亰亱亲亳亴亵亶亷亸亹人亻亼亽亾亿什仁仂仃仄仅仆仇仈仉今介仌仍从仏仐仑仒仓仔仕他仗付仙仚仛仜仝仞仟仠仡仢代令以仦仧仨仩仪仫们仭仮仯仰仱仲仳仴仵件价仸仹仺任仼份仾仿一丁丂七丄丅丆万丈三上下丌不与丏丐丑丒专且丕世丗丘丙业丛东丝丞丟丠両丢丣两严並丧丨丩个丫丬中丮丯丰丱串丳临丵丶丷丸丹为主丼丽举丿乀乁乂乃乄久乆乇么义乊之乌乍乎乏乐乑乒乓乔乕乖乗乘乙乚乛乜九乞也习乡乢乣乤乥书乧乨乩乪乫乬乭乮乯买乱乲乳乴乵乶乷乸乹乺乻乼乽乾乿亀亁亂亃亄亅了亇予争亊事二亍于亏亐云互亓五井亖亗亘亙亚些亜亝亞亟亠亡亢亣交亥亦产亨亩亪享京亭亮亯亰亱亲亳亴亵亶亷亸亹人亻亼亽亾亿什仁仂仃仄仅仆仇仈仉今介仌仍从仏仐仑仒仓仔仕他仗付仙仚仛仜仝仞仟仠仡仢代令以仦仧仨仩仪仫们仭仮仯仰仱仲仳仴仵件价仸仹仺任仼份仾仿一丁丂七丄丅丆万丈三上下丌不与丏丐丑丒专且丕世丗丘丙业丛东丝丞丟丠両丢丣两严並丧丨丩个丫丬中丮丯丰丱串丳临丵丶丷丸丹为主丼丽举丿乀乁乂乃乄久乆乇么义乊之乌乍乎乏乐乑乒乓乔乕乖乗乘乙乚乛乜九乞也习乡乢乣乤乥书乧乨乩乪乫乬乭乮乯买乱乲乳乴乵乶乷乸乹乺乻乼乽乾乿亀亁亂亃亄亅了亇予争亊事二亍于亏亐云互亓五井亖亗亘亙亚些亜亝亞亟亠亡亢亣交亥亦产亨亩亪享京亭亮亯亰亱亲亳亴亵亶亷亸亹人亻亼亽亾亿什仁仂仃仄仅仆仇仈仉今介仌仍从仏仐仑仒仓仔仕他仗付仙仚仛仜仝仞仟仠仡仢代令以仦仧仨仩仪仫们仭仮仯仰仱仲仳仴仵件价仸仹仺任仼份仾仿一丁丂七丄丅丆万丈三上下丌不与丏丐丑丒专且丕世丗丘丙业丛东丝丞丟丠両丢丣两严並丧丨丩个丫丬中丮丯丰丱串丳临丵丶丷丸丹为主丼丽举丿乀乁乂乃乄久乆乇么义乊之乌乍乎乏乐乑乒乓乔乕乖乗乘乙乚乛乜九乞也习乡乢乣乤乥书乧乨乩乪乫乬乭乮乯买乱乲乳乴乵乶乷乸乹乺乻乼乽乾乿亀亁亂亃亄亅了亇予争亊事二亍于亏亐云互亓五井亖亗亘亙亚些亜亝亞亟亠亡亢亣交亥亦产亨亩亪享京亭亮亯亰亱亲亳亴亵亶亷亸亹人亻亼亽亾亿什仁仂仃仄仅仆仇仈仉今介仌仍从仏仐仑仒仓仔仕他仗付仙仚仛仜仝仞仟仠仡仢代令以仦仧仨仩仪仫们仭仮仯仰仱仲仳仴仵件价仸仹仺任仼份仾仿(2) 1 L=1130mm

34 9113-080151 BOLT,FLANGE (M8×15) 1

35 9111-060161 BOLT,FLANGE(M6×16) 1
36 9113-080901 BOLT,FLANGE M8×90) 1
1 27401-5010 FRONT AXLE 1

2 27402-5010 REAR AXLE 1

3 27110-5010 FRONT DRIVE SHAFT 1

4 27120-5010 REAR DRIVE SHAFT 1

27120-5210 REAR DRIVE SHAFT 1 XY500ATV-2

5 69211-5010 REAR BRAKE DISC 1

6 41992-5010 REAR BRAKE DISC GUARD 1

7 GB/T 5787 M10×120 BOLT,FLANGE(M10×120) 2

8 GB/T 5787 M10×115 BOLT,FLANGE(M10×115) 1

9 GB/T 5787 M10×145 BOLT,FLANGE(M10×145) 1

10 GB/T 6187.1  M10 NUT,FLANGE(M10) 4

11 GB/T 5787 M8×20 BOLT,FLANGE(M8×20) 8

12 GB/T 70.1  M8×16 INNER HEX SCREW(M8×16) 6

13 GB/T 70.2  M10×60 INNER HEX SCREW(M10×60) 2

14 27413-5010 AIR HOSE,FRONT AXLE 1 φ5×φ9×400

15 27443-5010 AIR HOSE,REAR AXLE 1 φ4×φ8×650

16 9711-102500 BUSH,FRONT AXLE 2 φ10.5×φ20×25

17 27444-5010 BOLT-FUEL 1

18 34911-5010 SENSOR-SPEED 1

19 27410-5010 DRIVE MOTOR,FROM 2WD TO 4WD 1

20 GB/T 5787 M10×40 BOLT,FLANGE(M10×40) 1

1 86591-5010 BAG,TOOL 1

2 86511-5010 WRENCH,PLUG(L=150mm) 1

3 86521-5010 PLIERS 1

4 86561-5010 SHAFT 1

5 86531-5010 SPANNER(12-14) 1

6 86532-5010 SPANNER(13-15) 1

7 86541-5010 SPANNER(8-10) 1

8 86542-5010 SPANNER(14-17) 1

9 86543-5010 SPANNER(17-19) 1

10 86551-5010 INNER HEX SPANNER(M5mm) 1

11 86552-5010 INNER HEX SPANNER(M6mm) 1

12 33820-5010 GAUGE,TIRE PRESSURE 1

13

14

15

16

17

18



11

CODE PART CODE DESCRIPTION Q'TY REMARKS

1 68411-5010-EN LABEL,FR. CARRIER 1

2 68416-5010-EN LABEL,AGE LIMITED 1

3 68414-5010-EN LABEL,TYRE PRESSURE 1

4 68413-5010-EN WARNING LABEL,PASSENGER 1

5 68412-5010-EN LABEL,RR. CARRIER 1

6 68415-5010-EN LABEL,SAFETY MESSAGES 1

7 68521-5010-EN LABEL,GEARSHIFT 1

8 68412-5000 LABEL,OFF-ROAD 1

9 68716-5000 LABEL,FILL UP ENGINE OIL 1

10 68714-5000 WARNING LABEL,FROM 4WD TO 2WD 1

11

12

13

14

15

16

17

18

1 68511-5010-XY LABEL,STORE BOX(L) 1

2 68512-5010-XY LABEL,STORE BOX(R) 1

3 68513-5010-XY LABEL,REAR COVER(L) 1

4 68514-5010-XY LABEL,REAR COVER(R) 1

5 68417-5010 LABEL, 4x4 2

6 68513-5010-XY MARKS - HEAD COVER 1

7 47623-5010 LABEL,FRONT REFLECT(L) 1

8 47633-5010 LABEL,FRONT REFLECT(R) 1

9 47722-5010 LABEL,REAR  REFLECT！＂＃＄％＆＇（）＊＋，－．／０１２３４５６７８９：；＜＝＞？＠ＡＢＣＤＥＦＧＨＩＪＫＬＭＮＯＰＱＲＳＴＵＶＷＸＹＺ［＼］＾＿｀ａｂｃｄｅｆｇｈｉｊｋｌｍｎｏｐｑｒｓｔｕｖｗｘｙｚ｛｜｝～｟｠｡｢｣､･ｦｧｨｩｪｫｬｭｮｯｰｱｲｳｴｵｶｷｸｹｺｻｼｽｾｿﾀﾁﾂﾃﾄﾅﾆﾇﾈﾉﾊﾋﾌﾍﾎﾏﾐﾑﾒﾓﾔﾕﾖﾗﾘﾙﾚﾛﾜﾝﾞﾟﾠﾡﾢﾣﾤﾥﾦﾧﾨﾩﾪﾫﾬﾭﾮﾯﾰﾱﾲﾳﾴﾵﾶﾷﾸﾹﾺﾻﾼﾽﾾￂￃￄￅￆￇￊￋￌￍￎￏￒￓￔￕￖￗￚￛￜ￠￡￢￣￤￥￦￨￩￪￫￬￭￮L！＂＃＄％＆＇（）＊＋，－．／０１２３４５６７８９：；＜＝＞？＠ＡＢＣＤＥＦＧＨＩＪＫＬＭＮＯＰＱＲＳＴＵＶＷＸＹＺ［＼］＾＿｀ａｂｃｄｅｆｇｈｉｊｋｌｍｎｏｐｑｒｓｔｕｖｗｘｙｚ｛｜｝～｟｠｡｢｣､･ｦｧｨｩｪｫｬｭｮｯｰｱｲｳｴｵｶｷｸｹｺｻｼｽｾｿﾀﾁﾂﾃﾄﾅﾆﾇﾈﾉﾊﾋﾌﾍﾎﾏﾐﾑﾒﾓﾔﾕﾖﾗﾘﾙﾚﾛﾜﾝﾞﾟﾠﾡﾢﾣﾤﾥﾦﾧﾨﾩﾪﾫﾬﾭﾮﾯﾰﾱﾲﾳﾴﾵﾶﾷﾸﾹﾺﾻﾼﾽﾾￂￃￄￅￆￇￊￋￌￍￎￏￒￓￔￕￖￗￚￛￜ￠￡￢￣￤￥￦￨￩￪￫￬￭￮ 1

10 47732-5010 LABEL,REAR  REFLECT(R) 1

11

12

13

14

15

16

17

18

19

1 11120-5010 CVT HOSE ASSY,IMPORT WIND 1

2 11130-5010 CVT HOSE ASSY,EXPORT WIND 1

3 GB/T 5787 M6×16 BOLT,FLANGE (M6×16) 2 XY500ATV-2(3)

4 GB/T 96  6 WASHER(φ6×φ18×1.5) 2 XY500ATV-2(3)

5 9852-517005 CIRCLIP(51-70) 2

6 11121-5010 CVT HOSE,IMPORT WIND 1

7 11122-5010 JOINT, AIR INLET DUCT 1

8 11131-5010 CVT HOSE,EXPORT WIND 1

11131-5210 CVT HOSE,EXPORT WIND 1 XY500ATV-2

9 9852-801005 CIRCLIP(80-100) 2

10 11132-5010 JOINT, AIR OUT LET DUCT 1

11

12

13

14

15

16

17

18

19

20



12

CODE PART CODE DESCRIPTION Q'TY REMARKS

59601-5010 FR. BRAKE MASTER CYLINDER 2

59692-5010 PIPELINE, FR.  UPPER BRAKE 2

59603-5010 BRAKE.R.FR. MASTER CYLINDER 2

59602-5010 PIPELINE, FR.  R.  BRAKE 2

59694-5010 PIPELINE, FR.  R.  BRAKE 2

59693-5010 PIPELINE, FR.  L.  BRAKE 2

59691-5010 VALVE ,HYDRAULIC PRESSURE 2

59697-5010 PIPELINE, FR.  LOWER BRAKE 2

59698-5010 PIPELINE, RR. BRAKE 2

59604-5010 MASTER CYLINDER.PEDAL BRAKE 2

59683-5010 FUEL HOSE 2

59605-5010 MASTER CYLINDER.RR.BRAKE 2

59680-5010 CAP,FUEL CUP 2

GB/T 5787 M6×30 BOLT - FLANGE(M6×30) 4

135 17213-5020 CIRCLIP(φ60) 0.72

136 17212-5020 JOINT, AIR INLET DUCT 1.50

137 17223-5020 CIRCLIP(78-101) 1.00

138 17222-5020 JOINT, AIR OUT LET DUCT 1.80

50.00

50.00

0.60

0.80

0.50

0.20


